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SECTION 1: Client information
Company Name : CANON INC.
Address : 451, Tsukagoshi 3-chome, Saiwai-ku, Kawasaki-shi, Kanagawa
212-8530, Japan
Telephone Number : +81-44-542-0164
Facsimile Number : +81-44-542-7524
Contact Person : Keiji Kawata
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment : WLAN module for printer
Model No. : K30254
Serial No. : 08F2E2 (Spurious Emission(Radiated) and Other tests)
08F2F2 (Conducted emission)
Rating : DC3.35V(Operating)+/- 7%, DC1.8V,2.9V,3.3V(Inner)
Country of Manufacture : Japan
Receipt Date of Sample : May 30, 2005
Condition of EUT : Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No.
Page

Issued date
FCCID

: 25IE0087-HO-1
:40f49

: July 8, 2005

: AZDK30254

2.2 Product Description

Model No: K30254 (referred to as the EUT in this report) is IEEE802.11b/g Wireless LAN module for printer.

IEEES802.1 lblg Wireless LAN

Equipment Type Transceiver
Frequency band | Lower limit 2412MHz
Upper limit 2462MHz
Channel spacing 5MHz
Type of Modulation DSSS/OFDM

Clock frequency in the system

MCU:12MHz, WLAN chip: 40MHz,
LAN PHY chip: 25MHz

Antenna Type Chip Dielectric Antenna
Antenna Connector Type Microwave Coaxial Connector
Antenna Gain 1.44 dBi max

Mode of Operation Simplex

ITU code G1D

Power Supply DC3.35V(Operating)+/- 7%

DC1.8V,2.9V,3.3V(Inner)

FCC 15.31 (e)

Power source, DC3.35V of EUT is supplied from the printer in which the EUT is installed. The following three voltages

are supplied with RF module part.
- 3.3V (not regulated)

- 2.9V (regulated)

- 1.8V (regulated)

Testing of the variation of the input power was performed and complied with this requirement.

As for the detail, please refer to APPENDIX 4.

FCC Part 15.203 Antenna requirement

The antenna is not removable from EUT. Therefore the equipment complies with the antenna requirement of Section 15.203.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
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SECTION 3: Test specification, procedures & results

31

Test Specification
Title

Test Specification

FCC Partl5 Subpart C : 2005
FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional

Radiators

Section 15.207 Conducted limits: 2005
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz: 2005

3.2  Procedures and results
No. |Item Test Procedure Specification Remarks Deviation |Worst margin Results
1 |Conducted ANSI C63.4:2003 Section 15.207 - N/A Complied
emission 7. AC powerline RSS-210 6.6 4.0 dB
conducted emission 0.2440MHz, QP, L
measurements
2 [6dB Bandwidth |ANSI C63.4:2003 Section 15.247(a)(2) Conducted  [N/A Complied
13. Measurement of ~ |[RSS-210 5.9.1
intentional radiators See data.
3  [Maximum Peak |ANSI C63.4:2003 Section 15.247(b)(3) Conducted  [N/A Complied
Output Power 13. Measurement of ~ |RSS-210 6.2.2(0)(b)
intentional radiators
4 |Spurious ANSI C63.4:2003 Section 15.247 (d) Conducted/ |N/A 1.7dB Complied
Emission 13. Measurement of ~ |RSS-210 6.2.2(0)(e)(e1) Radiated 325.716MHz,
intentional radiators and 6.3 Vertical, QP
5 |Restricted Band [ANSI C63.4:2003 Section 15.247 (d) Conducted  [N/A Complied
Edges 13. Measurement of ~ |RSS-210 6.2.2(0)(e)(e1)
intentional radiators and 6.3 See data
6 [Power Density |ANSI C63.4:2003 Section 15.247 (e) Conducted  [N/A Complied
13. Measurement of  |RSS-210 6.2.2(0)(b)
intentional radiators

Note: UL Apex’s EMI Work Procedures No.QPMO05 and QPM15.

Uncertainty:

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is =£1.3dB.
The data listed in this test report has enough margin, more than the site margin.

Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m)/ +4.7dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +5.2dB(3m)/ £3.8dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +£6.6dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is £3.0dB.

*These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

UL Apex Co., Ltd.

Head Office EMC Lab.
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3.3 Addition to standards
No.|Item Test Procedure Specification Remarks [Deviation [Worst margin [Results
1 |99% Occupied |RSS-210 (issue 5): RSS-210 (issue 5): Conducted |N/A N/A N/A
Band Width 2001 2001
+ Amendment:2002 [+ Amendment:2002
+ Amendment2:2003 [+ Amendment2:2003
+ Amendment3:2004 [+ Amendment3:2004
+ Amendment4: 2004 [+ Amendment4: 2004
34 Test Location
UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone :+81 596 24 8116
Facsimile 1 +81 596 24 8124
FCC IC Width x Depth x Size of Other
Registration | Registration | Height (m) reference ground plane (m)/ | rooms
Number Number horizontal conducting plane
No.1 semi-anechoic | 313583 1C4247A 192x11.2x7.7m | 7.0x 6.0m Preparation
chamber room
No.2 semi-anechoic | 846015 1C4247A-2 | 7.5x5.8x5.2m 4.0 x 4.0m -
chamber
No.3 shielded room | - - 47x7.5x2.7m 4.7 x7.5m -
No.4 measurement - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.3
shielded room.

3.5 Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The mode is used : 1) Wireless LAN Printing mode for Configuration 1 (for Conducted emission test)

2) The following modes are for Configuration 2 (for other tests)
IEEE 802.11b : CCK (OPSK, 11Mbps)
-Transmitting mode

Low channel : 2412MHz
Middle channel : 2437MHz
High channel : 2462MHz

IEEFE 802.11g : OFDM(64QAM, 54Mbps)
-Transmitting mode

Low channel : 2412MHz
Middle channel : 2437MHz
High channel : 2462MHz

4.2 Configuration and peripherals

[ Configuration 1 (for Conducted emission test) ]

AC100V/60Hz :Dl—’

E 4 AC120V/60Hz
2 3 5 6
D C B A
7 8
F G
AC100V/60Hz

* Cabling was taken into consideration and test data was taken under worse case conditions.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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[ Configuration 2 (for other tests)]

AC100V/60Hz

AC100V/60Hz

* Cabling was taken into consideration and test data was taken under worse case conditions.
* In Radiated Spurious Emission testing, D,E,1,2,3 was removed after radio parameter setting, and then a plug was
connected with I (AC Adapter).

Description of EUT and Support equipment
No. | Item Model number | Serial number Manufacturer | FCC ID
A WLAN for printer (EUT) K30254 08F2F2 CANON AZDK30254
A’ | WLAN for printer (EUT) K30254 08F2E2 CANON AZDK30254
B Ink Jet Printer K10253 0001 CANON
C Access Point WLBAR-54GT 0056710030606085 | Corega
D Notebook PC FMVMG10 AC | R2600274 FUJITSU
E AC Adapter FMV-AC311S 025455874A FUJITSU
F Headphone microphone - - -
G AC Adapter UL110-1210 CFB Unifive
H Jig - -
I AC Adapter NT24-1S0540 01103 Go Forwarded
Enterprise
List of cables used
No. [ Name Length (m) Shield Backshell Material
1 AC Cable 2.0 N Polyvinyl chloride
2 DC Cable 1.8 N Polyvinyl chloride
3 LAN Cable 3.0 N Polyvinyl chloride
4 USB Cable 1.0 Y Polyvinyl chloride
5 LAN Cable 1.0 N Polyvinyl chloride
6 AC Cable 1.7 N Polyvinyl chloride
7 Headphone Cable 1.8 N Polyvinyl chloride
8 DC Cable 1.85 N Polyvinyl chloride
9 DC Cable 1.6 N Polyvinyl chloride
10 | DC and Signal cable 0.2 N Polyvinyl chloride
11 DC and Signal cable 0.2 N Polyvinyl chloride
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, Im by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network
(AMN) and excess AC cable was bundled in center.

1) For the tests on EUT with other peripherals (as a whole system)
/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane.

2) For the tests on EUT itself (as a stand alone equipment)

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN
/(AMN) to the input power source. All unused 50ohm connectors of the LISN(AMN) were resistivity terminated in
50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : CISPR quasi-peak and average detector (IF BW 9 kHz)
Measurement range : 0.15-30MHz

Test data : APPENDIX 3

Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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SECTION 6: Spurious Emission

[Conducted]

Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 1.0m, raised 80cm above the conducting ground plane.

The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 and outside the restricted band of 15.205.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver / Spectrum Analyzer Spectrum Analyzer
Detector QP: BW 120kHz(T/R) PK: RBW:1MHz/VBW: 1MHz
IF Bandwidth 20dBc : RBW: 100kHz AV: RBW:1MHz/VBW:10Hz
VBW: 300kHz (S/A) 20dBc : RBW:100kHz/VBW:300kHz
Test data : APPENDIX 3
Test result : Pass

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No. : 25IE0087-HO-1

Page : 11 of 49
Issued date : July 8, 2005
FCCID : AZDK30254

SECTION 7: 6dB Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 8: Maximum Peak Output Power

Test Procedure
The test was made with the spectrum analyzer that has a function of channel-power measurements.
The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 9: Peak Power Density

[Conducted]
Test Procedure
The Peak Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
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APPENDIX 1: Photographs of test setup

Conductgd Emission

This page has been submitted for a separate exhibit.

UL Apex Co., Ltd.
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Spurious Emission (Radiated)

This page has been submitted for a separate exhibit.

UL Apex Co., Ltd.

Head Office EMC Lab.
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Worst Case Position (Z-axis:Horizontal / Z-axis: Vertical)

This page has been submitted for a separate exhibit.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)



Test report No.

: 25IE0087-HO-1

Page 115 0f 49
Issued date : July 8, 2005
FCCID : AZDK30254
APPENDIX 2:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MAEC-02 Anechoic Chamber TDK Semi Anechoic 1,2 2005/04/11 * 12
Chamber 3m
MRENT-14 Spectrum Analyzer Advantest R3273 2 2005/02/21 * 12
MHA-06 Horn Antenna Schwarzbeck BBHA9120D 2 2005/01/10 * 12
MCC-04 Microwave Cable 1G- | Storm 421-011 (90-1394-079 | 2 2005/01/05 * 12
50GHz )
MCC-19 Microwave Cable 1G- | Suhner SUCOFLEX 104 2 2005/02/03 * 12
26.5GHz
MPA-01 Pre Amplifier Agilent 8449B 2 2005/02/05 * 12
MHF-02 High Pass Filter Tokimec TF323DCA 2 2004/09/18 * 12
MAEC-01 Anechoic Chamber TDK Semi Anechoic 1,2 2004/11/13 * 12
Chamber 10m
MCC-01 Coaxial Cable 0.1- Suhner/storm/Agile | - 2004/12/19 * 12
3000MHz nt/TSJ
MTR-01 Test Receiver Rohde & Schwarz ESI40 1,2 2004/11/12 * 12
MPA-04 Pre Amplifier Agilent 8447D 2 2005/05/24 * 12
MBA-01 Biconical Antenna Schwarzbeck BBA9106 2 2004/10/14 * 12
MLA-01 Logperiodic Antenna Schwarzbeck USLP9143 2 2004/10/14 * 12
MAT-06 Attenuator(6dB) Weinschel Corp 2 2 2004/12/16 * 12
MHA-02 Horn Antenna EMCO 3160-09 2 2005/01/10 * 12
MSA-03 Spectrum Analyzer Agilent E4448A 3t06 2005/06/03 * 12
MAT-22 Attenuator(10dB)(abov | Orient Microwave | BX10-0476-00 3t06 2005/03/16 * 12
¢1GHz)
MCC-15 Microwave Cable Suhner SUCOFLEX 104 3t06 2005/02/03 * 12
MDPS-04 DC Power Supply KENWOOD TMI PWI18-1.3AT 5 Pre Check
MLS-02 LISN(AMN) Schwarzbeck NSLK8127 1(EUT) 2004/11/10 * 12
MLS-03 LISN(AMN) Schwarzbeck NSLK8127 1 2004/11/10 * 12
MCC-03 Coaxial Cable Fujikura/Suhner/Ag | - 1 2004/12/24 * 12
ilent/TSJ
MTA-01 Termination TME CT-01 1 2005/02/03 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

AN AW -

: AC Main Conducted Emission
: Radiated Spurious Emission

: Maximum Peak Output Power
: 6dB Bandwidth [DSSS]
: Peak Output Power Density [DSSS]
: Antenna Terminal Conducted Spurious Emission

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)




Test report No. : 25IE0087-HO-1

Page 116 of 49
Issued date : July 8, 2005
FCCID : AZDK30254

APPENDIX 3: Data of EMI test

Conducted Emission

DATA OF CONDUCTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2005/06/20 15:41:20

Applicant : GANON INC Report No. : 251EOQ!

Kind of EUT : WLAN module for printer Power AC120V/60HZ (EUT DC3. 35V)
Model No. : K30254 Temp°C/Humi%  : 26deg.C / 54%

Serial No. : 08F2F2 Operator : Makoto Kosaka

Mode / Remarks : Wireless LAN Printing

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

— N O:QPX:AV

[dBuV] << GP/AV DATA >> —L [QPX:AV

JL
‘.vmw i

20
10
0
J15M . 2M .3 M LM 1 M 3 5M ™ 10M 20M 30M
Frequency [Hz]
NO FREQ READING C.F RESULT LIMIT MARGIN PHASE
QP AV QP AV QP AV [ AV
[MHz] [dBuV] [dBuV]  [dB] [dBuV] [dBuV] [dBuV] [dBuV]l  [dB] [dB]

1 0.1500 48.9 22.5 0.3 49.2 22.8 66.0 56.0 16.8  33.2 N

2 0.2440 555 44.0 0.5 56.0 44.5 62.0 52.0 6.0 1.5 N

3 0.4842 451 33.9 0.4 455 34.3 56.3 46.3 10.8  12.0 N

4 0.6045 41.7 29.9 0.6 42.3 30.5 56.0 46.0 13.7 15.5 N

5 1.0922 37.8 — 0.5 33 -——- 56.0 -—- 1.7 ——- N

6 1.8156 33.5 — 0.6 341 -— 56.0 -—- 2.9  —- N

7 26.6152 27.6 — 2.7 3.3 —- 60.0 -—- 2.7 —- N

8 0.1500 48.3 22.1 0.3 48.6 23.0 66.0 56.0 17.4  33.0 L

9  0.2440 57.5 44.7 0.5 58.0 452 62.0 52.0 40 6.8 L

10 0.4842 45.8 34.7 0.4 46.2 35.1 56.3 46.3 10.1 11.2 L

11 0.6045 42.2 30.0 0.6 42.8 30.6 56.0 46.0 13.2 15.4 L

12 1.0922 38.1 — 0.5 386 -—— 56.0 -—- 17.4  —- L

13 1.8156 34.1 — 0.6 347 -— 56.0 -—- 21.3  —- L

14 26.5130 27.9 — 2.7 30.6 -—- 60.0 -—- 2.4 —- L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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[DSSS and other forms of modulation]

Company
Equipment
Model

Sample No.

Power
Mode

6dB Bandwidth(DSSS and other forms of modulation)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

: CANON INC. REPORT NO : 25IE0087-HO
: WLAN module for printer REGULATION : Fec Part15 Subpart C 15.247(a)(2)
: K30254 TEST DISTANCE Do-
: 08F2E2 DATE 1 06/15/2005
: DC 3.35V (AC adapter input AC120V/60Hz) TEMPERATURE : 25 deg.C.
: Tx(ch1,6,11) HUMIDITY :51%
ENGINEER : Kenichi Adachi

[IEEE802.11b] (11Mbps)

Ch Freq. | 6dB Bandwidth | Limit

[MHz] [MHz] [kHz]

Low | 24120 11.557 500.0
Mid 2437.0 11.560 500.0
High | 2462.0 11.555 500.0

[IEEE802.11g] (54Mbps)

Ch Freq. 6dB Bandwidth | Limit
[MHz] [MHz] [kHz]
Low 2412.0 16.517 500.0
Mid 2437.0 16.517 500.0
High 2462.0 16.510 500.0
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124 MF060b(01.06.05)
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6dB Bandwidth(DSSS and other forms of modulation)
11b, 11Mbps
Ch:Low Ch:Mid
# Agilent L # Agilent L
Mkrl 2,413 43 GHz Mkrl 2.438 43 GHz
Ref 18 dBm Atten 28 dB -8.16 dBm Ref 18 dBm Atten 28 dB -7.37 dBm
#Peak #Peak
Log Log
5 5
dB/ dB/ 1
el o afe vﬁm Kv
5 [\va \EUARCE FavivEl W A _W (ST LA <
0" ™ o oy
LoAv /vff \‘\,\ LoAv /[f \f\
ML $2) ML $2)
Center 2.412 B8 GHz Span 28 MHz Center 2.437 0@ GHz Span 28 MHz
#Res BH 108 kHz #UBH 3080 kHz Sweep 1.92 ms (601 pts) #Res BH 108 kHz #UBH 3080 kHz Sweep 1.92 ms (601 pts)
Occupied Bandvidth Occ BW % Pur  99.08 ¢ Occupied Bandvidth Occ BW % Pur  99.08 ¢
15.2724 HHz xdB -6.00 4B 15.2762 HHz xdB -6.00 4B
Transmit Freq Error -4.623 kHz Transmit Freq Error 6.362 kHz
% dB Bandwidth 11.557 MHz % dB Bandwidth 11.560 MHz
Ch:High
3 Agilent
Mkrl 2,461 77 GHz
Ref 18 dBm Atten 20 dB -6.00 dBm
#Poak
Log
5
dB/ 1
uvmv iy A/V“\ﬁ Aashy Pty
HW7M lf/ WW“ /\(7\
ﬁr”’“ P,
LaAv /[ \m\
M s2f S
Center 2.462 00 GHz Span 280 MHz
#Res BH 106 kHz #BH 308 kHz Sweep 1.92 ms (601 pts)
Occupied Bandwidth Occ BN % Pur  99.00 ¢
15.2644 MHz xdb -50 d
Transmit Freq Error  -5.567 kHz
% dB Bandwidth 11.555 MHz
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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6dB Bandwidth(DSSS and other forms of modulation)
11g, 54Mbps
Ch:Low Ch:Mid
# Agilent L # Agilent L
Mkrl 2.411 77 GHz Mkrl 2.436 77 GHz
Ref -5 dBm Atten 18 dB -13.59 dBm Ref -5 dBm Atten 18 dB -13.85 dBm
#Peak #Peak
L L 1
i ot . i brir (AR i
| 2] i [ | 7] / | <
I | | |
/ I / )
i N ’ N
I N, Vil N,
LgAw LgAw
M1 $2] M1 $2]
Center 2.412 B8 GHz Span 28 MHz Center 2.437 0@ GHz Span 28 MHz
#Res BH 108 kHz #UBH 3080 kHz Sweep 1.92 ms (601 pts) #Res BH 108 kHz #UBH 3080 kHz Sweep 1.92 ms (601 pts)
Occupied Bandwidth Occ BH % PWr  99.80 ¢ Occupied Bandwidth Occ BH % Pwr  99.60 %
16.3613 HHz xdB -6.00 4B 16.3618 HHz xdB -6.00 4B
Transmit Freq Error 5.274 kHz Transmit Freq Error 6.515 kHz
% dB Bandwidth 16.517 MHz % dB Bandwidth 16.517 MHz
Ch:High
3 Agilent
Mkrl 2.461 77 GHz
Ref -5 dBm Atten 10 dB -13.29 dBm
#Poak
L 4
P o] e/
B/ i 1<
/ |
/ i
£ N
Vil N
LaAv
ML $2]
Center 2.462 00 GHz Span 280 MHz
#Res BH 106 kHz #BH 308 kHz Sweep 1.92 ms (601 pts)
Occupied Bandwidth Occ BN % Pur  99.00 ¢
16.3584 MHz x dB -6.00 4
Transmit Freq Error  6.132 kHz
% dB Bandwidth 16.518 MHz
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fec Part15 Subpart C 15.247(b)(3)
Model : K30254 TEST DISTANCE D
Sample No. : 08F2E2 DATE : 06/15/2005
Power : DC 3.35V (AC adapter input AC120V/60Hz) TEMPERATURE : 25 deg.C.
Mode : Tx(ch1,6,11) HUMIDITY 2 51%
ENGINEER : Kenichi Adachi

[IEEE802.11b] (11Mbps)

Ch Freq. S/A Cable Atten. Result Limit Margin

Reading Loss (1W)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]

Low | 2412.0 8.46 0.93 9.91 19.30 30.00 10.70

Mid | 2437.0 8.89 0.93 9.91 19.73 30.00 10.27

High | 2462.0 9.26 0.93 9.91 20.10 30.00 9.90

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

[IEEES802.11g] (54Mbps)

Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss (1W)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low [ 2412.0 9.53 0.93 9.91 20.37 30.00 9.63
Mid | 2437.0 10.58 0.93 9.91 21.42 30.00 8.58
High | 2462.0 10.70 0.93 9.91 21.54 30.00 8.46

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

11b, 11Mbps

.
Ch:Low Ch:Mid
3 Agilent 3 Agilent L
a Mkrl 40,00 MHz a Mkrl 40,00 MHz
Ref 18 dBm Atten 20 dB Band Prr 8.46 dBm Ref 18 dBm Atten 20 dB Band Prr 8.89 dBm
#Peak #Peak
Log Log
10 10 —
B/ T B/
st 9 st 9 ik )
M3 FC o oot M3 FCW?’
£0f): £0f):
FTun FTun
Stp Swp
Center 2.412 B8 GHz Span 58 MHz Center 2.437 0@ GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Ch:High
3 Agilent
a Merl 40,08 MHz
Ref 18 dBm Atten 20 dB Band Pwr  9.26 dBm
#Peak
Log
16
dB/
e W W
s 82 1k
M3 FCi R
£01):
FTun
Swp
Center 2.462 00 GHz Span 58 MHz
#Res BH 1 MHz #UVBH 3 MHz Sweep 1 ms (681 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

11g, S4Mbps
.
Ch:Low Ch:Mid
3 Agilent L 3 Agilent L
a Mkrl 40,00 MHz a Mkrl 40,00 MHz
Ref 18 dBm Atten 20 dB Band Per 9.53 dBm Ref 18 dBm Atten 20 dB Band Pwr_ 18.58 dBm
#Paak #Peak
Log Log
16 [— 18 I
B/ T A B/ /w V\
iR
PAvg E Phvg e ‘\“~&<
5132 [y s1 52 /M/ \"\
U3 FC M3 FCLT
£01): £0f):
FTun FTun
Swp Swp
Center 2.412 B8 GHz Span 58 MHz Center 2.437 B8 GHz Span 58 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Ch:High
- Agilent L
& Mkrl 40,08 MHz
Ref 18 dBm Atten 20 dB Band Pur 16.78 dBm
#Peak
Log

1n e
6B/ V\

Phivg ot

51§62

M3 FC

£(F):
FTun

Swp

Center 2.462 90 GHz
#Res BH 1 MHz

Span 58 MHz
Sween 1 ms (681 pts)

#YBH 3 MHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation ) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UC Apex Co., Ltd. Head Uftice EMC Lab. No.1 Semi Anechoic Chamber

Applicant : CANON INC. Report No. : 251E0087-H0

Kind of EUT : WLAN module for printer Power : DC 3.35V

Model No. : K30254 Temp°C/Humi% : 22deg.C / 52%
Serial No. : 08F2E2 Operator : Norihisa Hashimoto

Mode / Remarks : |EEE802.11b 2412MHz Continuous Transmitting / 11Mbps / MAX-axis (Hor:Z VER:Z)
LIMIT : FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. — Ug:gzgt‘al
, [ << P DATA >> g Morizontal
80
70
60
50 -
I
1 9 ¢ ] 0
30 >f Lr ? T
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
No.  FREQ REég ING FAé%R LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [em] [DEG]
———— Horizontal ———
1 137.078 34.2 14.2 8.5 27.6 29.3 43.5 14.2 273 308
2 195. 433 28.9 17.0 8.9 27.3 21.5 43.5 16.0 250 300
3 243.010 43.0 17.4 9.6 27.1 42.9 46.0 3.1 146 0
4 324.032 44.9 15.4 10.2 27.2 43.3 46.0 2.7 100 356
5 388. 835 34.4 17.6 10.7 27.7 35.0 46.0 11.0 100 107
6 479.768 40.0 18.5 11.1 28.3 41.3 46.0 4.7 100 152
-——— Vertical -——
7 120. 009 32.9 13.0 8.4 21.7 26.6 43.5 16.9 107 351
8 200. 012 28.5 17.1 9.2 27.3 21.5 43.5 16.0 100 318
9 243.019 35.4 17.4 9.6 27.1 35.3 46.0 10.7 101 290
10 325.716 45.8 15.5 10.2 27.2 44.3 46.0 1.7 100 206
1 390. 877 39.9 17.7 10.7 271.7 40.6 46.0 5.4 100 187
12 497. 804 39.8 18.6 11.3 28.4 41.3 46.0 4.7 100 143
CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHZ 1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS(CABLE+ATTEN.) - AMP.G Page:

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

LIMIT : FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

: |EEE802. 11b 2437MHz Continuous Transmitting / 11Mbps / MAX-axis (Hor:Z VER:Z)

: GANON INC. Report No. : 25|E0087-HO

: WLAN module for printer Power : DC 3.35V

: K30254 Temp°C/Humi% : 22deg.C / 52%

: 08F2E2 Operator : Norihisa Hashimoto

Except for the data below : adequate margin data below the limits. — 92:522?'
[dBuV/m] < QP DATA >> 5, Horizontal
0
80
70
60
50 ‘r
\
40 ;E g j
30 T x 11
rPf |
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
No.  FREQ READING ANT LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
QP FACTOR
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [cm] [DEG]
——-—- Horizontal ———
1 137.073 33.5 14.2 8.5 21.6 28.6 43.5 14.9 234 312
2 186. 946 31.9 16.8 8.9 21.3 30.3 43.5 13.2 152 264
3 243.018 44.2 17.4 9.6 27.1 441 46.0 1.9 136 3
4 324.023 45.1 15.4 10.2 27.2 43.5 46.0 2.5 100 14
5 388. 820 35.4 17.6 10.7 21.1 36.0 46.0 10.0 251 149
6 479.768 39.8 18.5 1.1 28.3 41.1 46.0 4.9 100 160
-—— Vertical -———-
7 120. 002 32.3 13.0 8.4 21.17 26.0 43.5 17.5 100 354
8 180. 683 29.0 16.7 8.9 271.4 21.2 43.5 16.3 100 301
9 243.020 37.1 17.4 9.6 27.1 37.0 46.0 9.0 190 277
10 324.014 35.2 15.4 10.2 27.2 33.6 46.0 12.4 100 150
11 356. 443 31.9 16.5 10.5 271.5 31.4 46.0 14.6 114 203
12 479. 828 33.4 18.5 1.1 28.3 34.7 46.0 1.3 104 259
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

Applicant : CANON INC. Report No. : 251E0087-HO

Kind of EUT : WLAN module for printer Power : DC 3.35V

Model No. : K30254 Temp°C/Humi% : 22deg.C / 52%
Serial No. : 08F2E2 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802.11b 2462MHz Continuous Transmitting / 11Mops / MAX-axis (Hor:Z VER:Z)
LIMIT @ FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. — UZH?ZQFN
[dBuV/m] << QP DATA >> ;) Ug:)i[zgz}al
0
80
70
60
50 ‘F
]
40 ? ¢
o lx F ¥ ?
30 % >‘<
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]

No.  FREQ RESEING FAS%R LOSS GAIN RESULT ~ LIMIT  MARGIN  ANTENNA TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [em] [DEG]

———- Horizontal ——-

1 137.083 33.3 14.2 8.5 271.6 28.4 43.5 15.1 238 283
2 243.015 44.3 17.4 9.6 27.1 44.2 46.0 1.8 131 0
3 324.015 45.0 15.4  10.2 27.2 43.4 46.0 2.6 100 357
4 405.018 36.7 18.0  10.7 27.8 37.6 46.0 8.4 100 97
5  479.828 36.5 18.5 1.1 28.3 37.8 46.0 8.2 100 154
6  729.033 31.5 20.9 12.4 28.6 36.2 46.0 9.8 124 174
-——— Vertical -——

7 137. 081 31.9 14.2 8.5 27.0 43.5 16.5 100 357
8 243.017 36.5 17.4 9.6 27.1 36.4 46.0 9.6 100 296
9 324.022 37.4 15.4  10.2 27.2 35.8 46.0 10. 2 153 164
10 405.020 35.8 18.0  10.7 27.8 36.7 46.0 9.3 131 356
1 479. 826 33.7 18.5 1.1 28.3 35.0 46.0 1.0 111 263
12 750.034 26.4 21.0 12.5 28.6 31.3 46.0 14.7 100 359

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN Page:

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

LIMIT : FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

: GANON INC. Report No. : 25|E0087-HO

: WLAN module for printer Power : DC 3.35V

: K30254 Temp°C/Humi% : 22deg.C / 52%

: 08F2E2 Operator : Norihisa Hashimoto

: |EEE802. 11g 2412MHz Continuous Transmitting / 54Mbps / MAX-axis (Hor:Z VER:Z)

Except for the data below : adequate margin data below the limits. — 92:522?'
[dBuV/m] < QP DATA >> 5, Horizontal
0
80
70
60
50 ‘r
\
i R G
30 SF T
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
No.  FREQ READING ANT LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
QP FACTOR
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [cm] [DEG]
——-—- Horizontal ———
1 137.082 33.4 14.2 8.5 21.6 28.5 43.5 15.0 232 292
2 243.014 43.8 17.4 9.6 27.1 43.7 46.0 2.3 148 359
3 324.021 44.8 15.4 10.2 27.2 43.2 46.0 2.8 100 359
4 405. 023 36.2 18.0 10.7 27.8 37.1 46.0 8.9 100 95
5 479. 830 35.9 18.5 1.1 28.3 37.2 46.0 8.8 100 148
6 729. 041 31.6 20.9 12.4 28.6 36.3 46.0 9.7 119 176
-—— Vertical -———-
7 137.085 31.6 14.2 8.5 21.6 26.7 43.5 16.8 100 359
8 243.019 35.8 17.4 9.6 27.1 35.7 46.0 10.3 100 292
9 324.017 37.8 15.4 10.2 27.2 36.2 46.0 9.8 163 189
10 405. 024 35.5 18.0 10.7 21.8 36.4 46.0 9.6 143 358
11 479. 824 33.0 18.5 1.1 28.3 34.3 46.0 1.7 108 273
12 750.014 28.5 21.0 12.5 28.6 33.4 46.0 12.6 100 358
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

Applicant : CANON INC. Report No. : 251E0087-HO

Kind of EUT : WLAN module for printer Power : DC 3.35V

Model No. : K30254 Temp°C/Humi% : 22deg.C / 52%
Serial No. : 08F2E2 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802. 11g 2437MHz Continuous Transmitting / 54Mops / MAX-axis (Hor:Z VER:Z)
LIMIT @ FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. — UZH?ZQFN

0 [dByV/m] << QP DATA >> ;) Ug:{zgz}al
80
70
60
50 ‘F
\ SR N
30
20 SF
10

0

30M 50M 70M 100M 200M 300M 500M 700M 16

Frequency [Hz]

No.  FREQ RESEING FAS%R LOSS GAIN RESULT ~ LIMIT  MARGIN  ANTENNA TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [em] [DEG]

———- Horizontal ——-

1 137.074 33.4 14.2 8.5 271.6 28.5 43.5 15.0 250 297
2 243.012 43.5 17.4 9.6 27.1 43.4 46.0 2.6 134

3 324.014 44.7 15.4  10.2 27.2 43.1 46.0 2.9 100 0
4 405.018 36.3 18.0  10.7 27.8 37.2 46.0 8.8 100 101
5  479.829 35.9 18.5 1.1 28.3 37.2 46.0 8.8 100 146
6  729.035 32.2 20.9 12.4 28.6 36.9 46.0 9.1 122 197
-——— Vertical -——

7 137.079 31.7 14.2 8.5 21.6 26.8 43.5 16.7 100 357
8  243.016 36.2 17.4 9.6 27.1 36. 1 46.0 9.9 214 283
9  324.018 38.3 15.4  10.2 27.2 36.7 46.0 9.3 142 192
10 405.022 35.5 18.0  10.7 27.8 36.4 46.0 9.6 128 356
1 479.823 34.1 18.5 1.1 28.3 35.4 46.0 10.6 106 262
12 750.008 30.4 21.0 12.5 28.6 35.3 46.0 10.7 103 359

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN Page:

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

UL Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber

Applicant : CANON INC. Report No. : 251E0087-HO

Kind of EUT : WLAN module for printer Power : DC 3.35V

Model No. : K30254 Temp°C/Humi% : 22deg.C / 52%
Serial No. : 08F2E2 Operator : Norihisa Hashimoto

Mode / Remarks : IEEE802. 11g 2462MHz Continuous Transmitting / 54Mops / MAX-axis (Hor:Z VER:Z)
LIMIT @ FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. — UZ:i?gg‘tal
[dBuV/m] << QP DATA >> § Morizontal
0
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Frequency [Hz]
No.  FREQ RESE ING FAé¥5R LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [cm] [DEG]
——-—= Horizontal ————-
1 137.083 33.3 14.2 8.5 21.6 28.4 43.5 15.1 243 291
2 243.019 43.6 17.4 9.6 27.1 43.5 46.0 2.5 146 358
3 324.085 4.7 15.4 10.2 27.2 43.1 46.0 2.9 100 0
4 405. 021 36.3 18.0 10.7 27.8 37.2 46.0 8.8 100 99
5 479.870 35.9 18.5 1.1 28.3 37.2 46.0 8.8 100 152
6 729. 026 32.1 20.9 12.4 28.6 36.8 46.0 9.2 120 183
-—— Vertical -———-
7 137. 061 31.6 14.2 8.5 26.7 43.5 16.8 100 0
8 243.019 36.0 17.4 9.6 27.1 35.9 46.0 10.1 213 289
9 324.019 38.1 15.4 10.2 27.2 36.5 46.0 9.5 153 191
10 405. 021 35.4 18.0 10.7 27.8 36.3 46.0 9.7 129 359
1 479. 826 33.6 18.5 1.1 28.3 34.9 46.0 1.1 110 269
12 750.012 29.7 21.0 12.5 28.6 34.6 46.0 1.4 100 0
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fcc Partl5 Subpart C 15.247(d)
Model 1 K30254 TEST DISTANCE 1 3/Im
Sample No. : 08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11b 11Mbps, Tx 2412MHz HUMIDITY 1 49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 59.0 57.5 30.5 36.4 3.7 0.0 56.8 553 74.0 17.2 18.7
2* 2400.0 68.6 62.1 30.5 36.4 3.7 0.0 66.4 59.9 74.0 7.6 14.1
3 4824.2 43.0 42.6 35.2 36.0 5.3 1.0 48.5 48.1 74.0 25.5 259
4 7235.6 41.5 42.2 37.7 36.0 6.6 0.4 50.2 50.9 74.0 23.8 23.1
5 9648.6 43.3 42.9 37.0 36.4 7.9 0.2 52.0 51.6 74.0 22.0 22.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 453 45.0 41.6 36.1 14.3 0.0 55.6 55.3 74.0 18.4 18.7
7 14472.0 44.4 45.5 41.8 34.6 15.2 0.0 57.3 58.4 74.0 16.7 15.6
8 16884.0 45.6 45.6 45.2 35.0 16.6 0.0 62.9 62.9 74.0 11.1 11.1
9 19296.0 44.8 44.7 41.6 34.1 12.8 0.0 55.6 55.5 74.0 18.4 18.5
10 21708.0 45.5 44.4 40.4 34.7 13.0 0.0 54.7 53.6 74.0 19.3 20.4
11 24120.0 44.4 45.2 41.0 35.6 15.0 0.0 55.3 56.1 74.0 18.7 17.9
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 32.7 36.1 30.5 36.4 3.7 0.0 30.5 33.9 54.0 235 20.1
2% 2400.0 57.8 51.5 30.5 36.4 3.7 0.0 55.6 49.3 54.0 - -
3 4824.2 30.3 29.9 35.2 36.0 5.3 1.0 35.8 35.4 54.0 18.2 18.6
4 7235.6 295 295 37.7 36.0 6.6 0.4 38.2 38.2 54.0 15.8 15.8
5 9648.6 30.5 30.5 37.0 36.4 7.9 0.2 39.2 39.2 54.0 14.8 14.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 33.1 329 41.6 39.5 9.5 0.2 35.4 35.2 54.0 18.6 18.8
7 14472.0 32.7 32.6 41.8 41.2 9.7 0.1 33.6 33.5 54.0 20.4 20.5
8 16884.0 33.4 33.5 45.2 41.3 10.8 1.1 39.7 39.8 54.0 14.3 14.2
9 19296.0 31.7 31.7 40.2 39.9 12.0 0.0 34.5 34.5 54.0 19.5 19.5
10 21708.0 31.8 32.0 39.8 40.0 12.0 0.0 34.1 34.3 54.0 19.9 19.7
11 24120.0 32.0 32.0 40.4 38.3 13.9 0.0 38.5 38.5 54.0 15.5 15.5
* Reference data
20dBc(Fundamental 2402MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR I VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
0 [ 24133 [ 973 98.0 30.5 [ 364 1 37 | 0.0 [ 951 [ 9538 | - - I -
2 | 24000 | 617 57.6 305 | 364 | 37 | 0.0 | 595 | 554 [Funda-20dB| 156 | 204

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fec Partl5 Subpart C 15.247(d)
Model 1 K30254 TEST DISTANCE : 3/lm
Sample No. : 08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11b 11Mbps, Tx 2437MHz HUMIDITY :49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.5 42.0 42.2 35.5 36.0 53 1.0 74.0 26.2 26.0
2 7311.1 42.7 42.2 37.9 36.0 6.6 0.5 51.7 51.2 74.0 22.3 22.8
3 9747.4 42.8 42.3 36.9 36.4 8.1 0.2 51.6 51.1 74.0 22.4 22.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 45.4 45.0 41.6 39.6 9.5 0.3 47.7 47.3 74.0 26.3 26.7
5 14622.0 45.8 45.6 42.1 41.1 9.8 0.2 47.3 47.1 74.0 26.7 26.9
6 17059.0 45.8 46.5 453 41.3 10.8 1.1 52.2 52.9 74.0 21.8 21.1
7 19496.0 45.0 44.0 40.3 39.8 12.1 0.0 48.1 47.1 74.0 25.9 26.9
8 21933.0 45.3 45.4 39.8 40.1 12.0 0.0 47.5 47.6 74.0 26.5 26.4
9 24370.0 43.7 45.1 40.4 38.5 14.0 0.0 50.1 S1.5 74.0 23.9 22.5
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4874.5 29.8 29.8 35.5 36.0 5.3 1.0 35.6 35.6 54.0 18.4 18.4
2 7311.1 29.7 29.6 37.9 36.0 6.6 0.5 38.7 38.6 54.0 15.3 15.4
3 9747.4 30.3 30.3 36.9 36.4 8.1 0.2 39.1 39.1 54.0 14.9 14.9
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 32.7 33.0 41.6 39.6 9.5 0.3 35.0 353 54.0 19.0 18.7
5 14622.0 33.2 33.4 42.1 41.1 9.8 0.2 34.7 349 54.0 19.3 19.1
6 17059.0 34.0 34.0 45.3 41.3 10.8 1.1 40.4 40.4 54.0 13.6 13.6
7 19496.0 32.4 31.8 40.3 39.8 12.1 0.0 35.5 349 54.0 18.5 19.1
8 21933.0 32.5 32.2 39.8 40.1 12.0 0.0 34.7 34.4 54.0 19.3 19.6
9 24370.0 31.4 31.1 40.4 38.5 14.0 0.0 37.8 37.5 54.0 16.2 16.5

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fcc Partl5 Subpart C 15.247(d)
Model :K30254 TEST DISTANCE : 3/Im
Sample No. :08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11b 11Mbps, Tx 2462MHz HUMIDITY :49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 55.2 56.0 30.5 36.4 3.7 0.0 53.0 53.8 74.0 21.0 20.2
2 4923.2 42.2 43.4 35.8 35.9 53 1.0 48.4 49.6 74.0 25.6 24.4
3 7383.6 43.1 41.3 38.0 36.0 6.6 0.6 52.3 50.5 74.0 21.7 23.5
4 9348.5 41.2 42.9 37.0 36.3 7.9 0.1 49.9 51.6 74.0 24.1 22.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 44.9 45.8 41.7 39.8 9.5 0.4 47.2 48.1 74.0 26.8 25.9
6 14772.0 45.4 44.6 42.4 41.1 9.9 0.4 47.5 46.7 74.0 26.5 273
7 17234.0 46.4 46.0 44.9 41.3 10.9 1.0 52.4 52.0 74.0 21.6 22.0
8 19696.0 43.7 44.9 40.3 39.6 12.2 0.0 47.1 48.3 74.0 26.9 25.7
9 22158.0 45.0 45.6 39.8 39.9 12.1 0.0 47.5 48.1 74.0 26.5 259
10 24620.0 44.0 44.0 40.5 38.8 14.0 0.0 50.2 50.2 74.0 23.8 23.8
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 42.4 42.7 30.5 36.4 3.7 0.0 40.2 40.5 54.0 13.8 13.5
2 4923.2 295 30.0 35.8 35.9 53 1.0 35.7 36.2 54.0 18.3 17.8
3 7383.6 29.6 29.5 38.0 36.0 6.6 0.6 38.8 38.7 54.0 15.2 15.3
4 9348.5 30.1 30.1 37.0 36.3 7.9 0.1 38.8 38.8 54.0 15.2 15.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 33.2 333 41.7 39.8 9.5 0.4 355 35.6 54.0 18.5 18.4
6 14772.0 32.5 32.5 42.4 41.1 9.9 0.4 34.6 34.6 54.0 19.4 19.4
7 17234.0 33.9 33.9 44.9 41.3 10.9 1.0 39.9 39.9 54.0 14.1 14.1
8 19696.0 32.0 32.4 40.3 39.6 12.2 0.0 35.4 35.8 54.0 18.6 18.2
9 22158.0 32.6 32.8 39.8 39.9 12.1 0.0 35.1 35.3 54.0 18.9 18.7
10 24620.0 31.0 31.1 40.5 38.8 14.0 0.0 37.2 37.3 54.0 16.8 16.7

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fcc Partl5 Subpart C 15.247(d)
Model :K30254 TEST DISTANCE : 3/Im
Sample No. :08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11g 54Mbps, Tx 2412MHz HUMIDITY :49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 54.8 68.4 30.5 36.4 3.7 0.0 52.6 66.2 74.0 21.4 7.8
2% 2400.0 81.4 81.5 30.5 36.4 3.7 0.0 79.2 79.3 74.0 - -
3 4824.1 42.8 41.8 35.2 36.0 53 1.0 48.3 47.3 74.0 25.7 26.7
4 7236.0 42.1 42.2 37.7 36.0 6.6 0.4 50.8 50.9 74.0 23.2 23.1
5 9648.1 42.8 42.7 37.0 36.4 7.9 0.2 51.5 51.4 74.0 22.5 22.6
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 45.3 46.0 41.6 39.5 9.5 0.2 47.6 48.3 74.0 26.4 25.7
7 14472.0 45.1 46.1 41.8 41.2 9.7 0.1 46.0 47.0 74.0 28.0 27.0
8 16884.0 45.1 45.6 45.2 41.3 10.8 1.1 51.4 51.9 74.0 22.6 22.1
9 19296.0 43.8 48.7 40.2 39.9 12.0 0.0 46.6 51.5 74.0 27.4 225
10 21708.0 45.4 45.4 39.8 40.0 12.0 0.0 47.7 47.7 74.0 26.3 26.3
24120.0 47.7 45.9 40.4 38.3 13.9 0.0 54.2 52.4 74.0 19.8 21.6
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2390.0 42.0 52.5 30.5 36.4 3.7 0.0 39.8 50.3 54.0 14.2 3.7
2% 2400.0 66.6 65.9 30.5 36.4 3.7 0.0 64.4 63.7 54.0 - -
3 4824.1 30.0 29.9 35.2 36.0 53 1.0 35.5 35.4 54.0 18.5 18.6
4 7236.0 29.8 29.9 37.7 36.0 6.6 0.4 38.5 38.6 54.0 15.5 15.4
5 9648.1 31.0 30.7 37.0 36.4 7.9 0.2 39.7 39.4 54.0 14.3 14.6
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12060.0 33.7 33.5 41.6 39.5 9.5 0.2 36.0 35.8 54.0 18.0 18.2
7 14472.0 333 333 41.8 41.2 9.7 0.1 34.2 34.2 54.0 19.8 19.8
8 16884.0 33.7 33.4 45.2 41.3 10.8 1.1 40.0 39.7 54.0 14.0 14.3
9 19296.0 31.8 35.6 40.2 39.9 12.0 0.0 34.6 38.4 54.0 19.4 15.6
10 21708.0 322 32.3 39.8 40.0 12.0 0.0 34.5 34.6 54.0 19.5 19.4
11 24120.0 36.2 32.3 40.4 38.3 13.9 0.0 42.7 38.8 54.0 11.3 15.2
* Reference data
20dBc(Fundamental 2402MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
0 | 24138 | 99.1 97.1 30.5 364 | 37 0.0 | 969 | 949 | - | - | -
2 | 24000 | 664 66.0 30.5 364 | 37 0.0 | 642 | 638 [Funda-20dB| 127 | 1.1

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company :CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fcc Partl5 Subpart C 15.247(d)
Model 1 K30254 TEST DISTANCE : 3/1m
Sample No. : 08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11g 54Mbps, Tx 2437MHz HUMIDITY 1 49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: 1MHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4873.0 42.3 42.6 35.5 36.0 5.3 1.0 48.1 48.4 74.0 25.9 25.6
2 7320.0 42.6 41.2 37.9 36.0 6.6 0.5 51.6 50.2 74.0 22.4 23.8
3 9718.1 42.9 41.3 36.9 36.4 8.1 0.2 51.7 50.1 74.0 22.3 23.9
Test distance Imeters  RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 46.0 45.4 41.6 39.6 9.5 0.3 48.3 47.7 74.0 25.7 26.3
5 14622.0 44.8 44.9 42.1 41.1 9.8 0.2 46.3 46.4 74.0 27.7 27.6
6 17059.0 44.7 46.9 45.3 41.3 10.8 1.1 51.1 53.3 74.0 22.9 20.7
7 19496.0 45.0 45.9 40.3 39.8 12.1 0.0 48.1 49.0 74.0 25.9 25.0
8 21933.0 45.9 44.6 39.8 40.1 12.0 0.0 48.1 46.8 74.0 25.9 27.2
9 24370.0 44.7 43.7 40.4 38.5 14.0 0.0 51.1 50.1 74.0 22.9 23.9
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 4873.0 29.7 30.3 35.5 36.0 53 1.0 35.5 36.1 54.0 18.5 17.9
2 7320.0 29.7 29.9 37.9 36.0 6.6 0.5 38.7 38.9 54.0 15.3 15.1
3 9718.1 30.2 30.5 36.9 36.4 8.1 0.2 39.0 39.3 54.0 15.0 14.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
4 12185.0 33.2 33.4 41.6 39.6 9.5 0.3 35.5 35.7 54.0 18.5 18.3
5 14622.0 32.4 32.8 42.1 41.1 9.8 0.2 339 34.3 54.0 20.1 19.7
6 17059.0 34.1 34.1 45.3 41.3 10.8 1.1 40.5 40.5 54.0 13.5 13.5
7 19496.0 32.5 31.9 40.3 39.8 12.1 0.0 35.6 35.0 54.0 18.4 19.0
8 21933.0 32.6 32.5 39.8 40.1 12.0 0.0 34.8 34.7 54.0 19.2 19.3
9 24370.0 31.7 31.2 40.4 38.5 14.0 0.0 38.1 37.6 54.0 15.9 16.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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: +81 596 24 8116
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : CANON INC. REPORT NO : 25IE0087-HO
Equipment : WLAN module for printer REGULATION : Fcc Partl5 Subpart C 15.247(d)
Model 1 K30254 TEST DISTANCE : 3/Im
Sample No. :08F2E2 DATE :06/09/2005
Power :DC 3.35V TEMPERATURE :25.9deg.C
Mode :11g 54Mbps, Tx 2462MHz HUMIDITY :49%
Remarks : Hor Z-axis , Ver Z-axis ENGINEER : Norihisa Hashimoto
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS or ATT HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 62.9 65.6 30.5 36.4 3.7 0.0 60.7 63.4 74.0 13.3 10.6
2 4924.0 41.5 40.9 35.8 35.9 53 1.0 47.7 47.1 74.0 26.3 26.9
3 7386.0 41.2 40.7 38.0 36.0 6.6 0.6 50.4 49.9 74.0 23.6 24.1
4 9348.0 42.2 41.3 37.0 36.3 7.9 0.1 50.9 50.0 74.0 23.1 24.0
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 45.7 46.0 41.7 39.8 9.5 0.4 48.0 48.3 74.0 26.0 25.7
6 14772.0 44.7 45.0 42.4 41.1 9.9 0.4 46.8 47.1 74.0 27.2 26.9
7 17234.0 46.0 46.3 44.9 41.3 10.9 1.0 52.0 52.3 74.0 22.0 21.7
8 19696.0 44.7 45.8 40.3 39.6 12.2 0.0 48.1 49.2 74.0 25.9 24.8
9 22158.0 46.0 45.2 39.8 39.9 12.1 0.0 48.5 47.7 74.0 25.5 26.3
10 24620.0 43.7 44.2 40.5 38.8 14.0 0.0 49.9 50.4 74.0 24.1 23.6
AV DETECT (RBW: 1MHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2483.5 44.6 48.5 30.5 36.4 3.7 0.0 42.4 46.3 54.0 11.6 7.7
2 4924.0 295 295 35.8 35.9 53 1.0 35.7 35.7 54.0 18.3 18.3
3 7386.0 29.6 30.0 38.0 36.0 6.6 0.6 38.8 39.2 54.0 15.2 14.8
4 9348.0 30.6 30.3 37.0 36.3 7.9 0.1 39.3 39.0 54.0 14.7 15.0
Test distance Imeters  RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12310.0 33.0 33.4 41.7 39.8 9.5 0.4 353 35.7 54.0 18.7 18.3
6 14772.0 323 323 42.4 41.1 9.9 0.4 34.4 34.4 54.0 19.6 19.6
7 17234.0 33.6 33.6 44.9 41.3 10.9 1.0 39.6 39.6 54.0 14.4 14.4
8 19696.0 31.8 322 40.3 39.6 12.2 0.0 35.2 35.6 54.0 18.8 18.4
9 22158.0 32.6 32.5 39.8 39.9 12.1 0.0 35.1 35.0 54.0 18.9 19.0
10 24620.0 31.0 31.2 40.5 38.8 14.0 0.0 37.2 37.4 54.0 16.8 16.6

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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Conducted Spurious Emission(DSSS and other forms of modulation)

11b, 11Mbps, Ch : Low
30MHz-1GHz 1GHz-5GHz
Agilent L ¢ L
Mkrl  452.8 WHz Mkrl 2.413 GHz
Ret @ dBm Attsn 10 dB -79.47 dBm Atten 10 dB —7.80 dBm
#Peak
Log
16
dB/
] 1] ”
-27.8 =278
dBm T dBm ”'“JJ kw
Lafv | PO mrg—— 2 ENwE ——— IR TR WY PR LoAv posd
5152 $1 82
Start 30,0 MHz Stop 1,008 0 GHz Start 1,880 GHz Stop 5.000 GHz
#Res BH 186 kHz #WBH 360 kHz Sweep 92.72 ms (681 pts) #Res BH 160 kHz #YBH 308 kHz Sweep 382.3 ms (661 pts)
Marker  Trace Type B Axis finplitude Marker  Trace Type X fixis fnplitude
1 @ Freq 452.8 MHz -70.47 dBn 1 @ Freq 2,413 BHz -7.88 dEn
2 3 Freq 3.247 GHz =77.14 dBu
5GHz-10GHz 10GHz-15GHz
3 Agilent L i Agilent L
Mkrl 7.283 GHz Mkrl 13.933 GHz
Ref & dBm Atten 16 dB —76.48 dBm Ref 8 dBm Atten 16 dB -74.11 dBm
#Peak #Peak
Log Log
16 18
dB/ dB/
Dl i}
-27.9 ) -27.8 N
déin dbm o A—
LgAv LaRy
51 s2 S1 52
Start 5.800 GHz Stop 10,860 GHz Start 10.800 GHz Stop 15,008 GHz
#Res BH 106 kHz #UBK 308 kHz Sweep 477.9 ms (601 pts) #Res BW 100 kHz #UBH 308 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type ¥ Fxis finplitude Marker  Trace Type W fxis finplitude
1 (&5 Freg 7.283 GHz -7E.48 dBn 1 =] Freg 12,932 GHz ~74.11 dBu
15GHz-20GHz 20GHz-25GHz
# Agilent L L
Mkrl 16.217 GHz Mkrl 25.320 GHz
Ref @ dBm Atten 16 dB -73.16 dBm Atten 16 dB -78.25 dBm
#Peak
Log
16
dB/
] o]
-27.9 i -27.8 3
fB,;T N PPN B 20 E‘BR” PN ST NP e BT pr— A T
Ry gHv
51 52 $1 82
Start 15.006 GHz Stop 20.060 GHz Start 20.060 GHz Stop 26.008 GHz
#Res BH 106 kHz #BH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 100 kHz #UBH 308 kHz Sweep 573.4 ms (601 pts)
Marker  Trace Type ¥ Ais Anplitude Marker  Trace Type N fis Auplitude
1 (2 Freg 16.217 BHz -73.16 dBn 1 3 Freg 25.328 BHz -78.25 dEm
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Conducted Spurious Emission(DSSS and other forms of modulation)

11b, 11Mbps, Ch : Mid

#Res BH 188 kHz

#YBH 306 kHz Sweep 92.72 ms (601 pts)

#Res BH 188 kHz

#WBH 308 kHz

Sweep 382.3 ms (601 pts)

30MHz-1GHz 1GHz-5GHz
- Agilent L - Agilent L

Mkrl  474.5 MHz Mkrl 2,448 GHz
Ref 8 dBm Atten 10 dB —77.29 dBm Ref 8 dBm Atten 10 dB -6.74 dBm
#Peak #Peak
Log Log
10 10
dB/ 4B/
] ]
-26.7 -26.7 2
dBm 1 dBm

2 [t

LgAw e N LgAw
51 82 51 82
Start 30.0 MHz Stop 1.060 6 GHz Start 1600 GHz Stop 5,006 GHz

Marker Trace Type i Axie Amplitucle Marker Trace Type i Axie Amplitude
1 @ Freq 474.6 MHz ~77.29 dBn 1 3 Freq 2.448 GHz -B.74 dBn
2 [&)] Frag 2.873 GHz -72.47 dEm
SGHz-10GHz 10GHz-15GHz
3 Agilent L 3 Agilent L
Mkrl 7.683 GHz Mkrl 13.960 GHz
Ref @ dBm Atten 10 dB —79.32 dBm Ref @ dBm Atten 10 dB —73.97 dBm
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
Dl Dl
aé@.? . aé@.? N
" " L]
LgAw LgAw : T ]
51 52 51 52
Start 5.800 GHz Stop 10,800 GHz Start 19.00@ GHz Stop 15.800 GHz
#Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type R fixis Anplitude Marker  Trace Type R fixis Anplitude
1 [&)] Freg 7.683 GHz -75.32 dbm 1 [&)] Freg 13.988 GHz -73.97 dbm
15GHz-20GHz 20GHz-25GHz
# Agilent L # Agilent L
Mkrl 16.267 GHz Mkrl 25.016 GHz
Ref @ dBm Attsn 18 dB —73.78 dBm Ref @ dBm Attsn 18 dB -69.74 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
] ]
-26.7 -26.7 1
dBm dBm R
Lo - U200 PR e i prihessin |ty Lafi T e e P Ay
g gHw
51 82 51 82
Start 15.068 GHz Stop 260088 GHz Start 20.068 GHz Stop 26.0088 GHz
#Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 573.4 ms (601 pts)
Marker  Trace Type R s Anplitude Marker  Trace Type R s Anplitude
1 3 Frag 1B.267 GHz ~73.78 dBn 1 3 Frag 25,818 GHz -69.74 dBn
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission(DSSS and other forms of modulation)
11b, 11Mbps, Ch : High

30MHz-1GHz 1GHz-5GHz
- Agilent L - Agilent R T
Mkrl 562.1 MHz Mkr2 3.767 GHz
Ref 8 dBm Atten 10 dB —75.62 dBm Ref 8 dBm Atten 10 dB —78.02 dBm
#Peak #Peak
Log Log
10 10
dB/ 4B/
] ]
-26.7 -26.7
dBm % dBm ”J
LoAw S— LoAw
51 82 51 82
Start 30.0 MHz Stop 1.060 6 GHz Start 1600 GHz Stop 5,006 GHz
4Res BH 108 kHz #WBH 300 kHz Sweep 92.72 ms (601 pts) 4Res BH 108 kHz #WBH 300 kHz Sweep 382.3 ms (601 pts)
Marker Trace Type i Axie Amplitucle Marker Trace Type i Axie Amplitude
1 @ Freq 582.1 MHz ~75.62 dBn 1 3 Freq 2.468 GHz -6.71 dBn
2 [&)] Frag 3.767 GHz -78.62 dBn
SGHz-10GHz 10GHz-15GHz
3 Agilent L 3 Agilent L
Mkrl 7.700 GHz Mkrl 13.883 GHz
Ref @ dBm Atten 10 dB —79.89 dBm Ref @ dBm Atten 10 dB —73.62 dBm
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
Dl Dl
aé@ 7 i aé@.? 1
" " SV PN
Lghv i LA s Pl
51 52 51 52
Start 5.800 GHz Stop 10,800 GHz Start 19.00@ GHz Stop 15.800 GHz
#Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type R fixis Anplitude Marker  Trace Type R fixis Anplitude
1 [&)] Freg 7.788 GHz -75.89 dbn 1 [&)] Freg 13.883 GHz -73.82 dEn
15GHz-20GHz 20GHz-25GHz
# Agilent L # Agilent L
Mkrl 17.267 GHz Mkrl 25116 GHz
Ref @ dBm Attsn 18 dB —-73.41 dBm Ref @ dBm Attsn 18 dB —-70.27 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
] ]
-26.7 ) -26.7 H
fB';" VN R N |- sty fB';" TSP VNN "N AR ITN PR it R
g gHw
51 82 51 82
Start 15.068 GHz Stop 260088 GHz Start 20.068 GHz Stop 26.0088 GHz
#Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 573.4 ms (601 pts)
Marker  Trace Type R s Anplitude Marker  Trace Type R s Anplitude
1 3 Frag 17.267 GHz ~73.41 dBn 1 3 Frag 25.118 GHz ~78.27 dBn
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Conducted Spurious Emission(DSSS and other forms of modulation)

11g, S4Mbps, Ch : Low

#Res BH 188 kHz

+YBKW 308 kHz

Sweep 92.72 ms (681 pts)

#Res BW 180 kHz

30MHz-1GHz 1GHz-5GHz
Agilent L L
Mkrl 4528 WHz Mkr2 3.973 GHz
Ret @ dBm Attsn 10 dB -79.95 dBm Atten 10 dB -77.52 dBm
#Peak 1
Log
16
dB/
] 1] H
-315 -315
dBm T dBm
LaRy P Laftv 2
5152 $1 82
Start 30,0 MHz Stop 1,008 0 GHz Start 1,880 GHz Stop 5.000 GHz

#YBH 308 kHz Sweep 382.3 ms (661 pts)

#Res BH 100 kHz

+VBH 300 kHz

Sweep 477.9 ms (601 pts)

#Res BW 100 kHz

Marker  Trace Type H fxis Amplitude Marker Trace Type H Axis Anplitude
1 @ Freq 452.8 MHz -79.95 dBn 1 @ Freq 2.413 BHz -11.24 dEm
2 3 Freq 3.973 GHz -77.52 dBu
5GHz-10GHz 10GHz-15GHz
3 Agilent L Agilent L
Mkrl 7.225 GHz Mkrl 13.933 GHz
Ref @ dBm Atten 10 dB —76.84 dBm Ref @ dBm Atten 10 dB -73.86 dBn
#Peak #Peak
Log Log
16 18
dB/ dB/
ul} Dl
331.5 . 831.5 i
" " S N -
Lgfw " Lgfv bt
51 s2 S1 52
Start 5.808 GHz Stop 10,860 GHz Start 10.860 GHz Stop 15,008 GHz
#Res BH 106 kHz #UBK 308 kHz Sweep 477.9 ms (601 pts) #Res BW 100 kHz #UBH 308 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type ¥ Axis Amplitude Marker  Trace Type N Axis Auplitude
1 (&5 Freg 7.225 GHz -7E.84 dBn 1 =] Freg 12,932 GHz ~-73.96 dBu
15GHz-20GHz 20GHz-25GHz
# Agilent L L
Mkrl 15.633 GHz Mkrl 25.090 GHz
Ref @ dBm Atten 16 dB —-74.61 dBm Atten 16 dB -71.83 dBm
#Peak
Log
16
dB/
0] 1]
-31.5 -31.5 L
ﬁBRm T s LT T ey SBRN Lo tonsgossic B R sy RPN TS I M g =rve rrpw———
Ry gHv
1o 5182
Start 15.006 GHz Stop 20.060 GHz Start 20.060 GHz Stop 26.008 GHz

#YBH 308 kHz Sweep 573.4 ms (601 pts)

Marker  Trace Type ¥ fis Anplitude Marker  Trace Type W fic Auplitude
1 (&3] Freq 15.633 BHz -74.81 dBm 1 3 Freq 25.698 BHz -71.63 dBm
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
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Conducted Spurious Emission(DSSS and other forms of modulation)
11g, S4Mbps, Ch : Mid

30MHz-1GHz 1GHz-5GHz
- Agilent L - Agilent L
Mkrl  476.2 MHz Mkrl 2,448 GHz
Ref 8 dBm Atten 10 dB -76.14 dBm Ref 8 dBm Atten 10 dB -10.54 dBm
#Peak #Peak
Log Log
10 10
dB/ 4B/
] i) ‘ I
-36.5 -36.5
dBm 5 dBm
LaRu S0 S S E— LaRu e o s
51 82 51 82
Start 30.0 MHz Stop 1.060 6 GHz Start 1600 GHz Stop 5,006 GHz
4Res BH 108 kHz #WBH 300 kHz Sweep 92.72 ms (601 pts) 4Res BH 108 kHz #WBH 300 kHz Sweep 382.3 ms (601 pts)
Marker Trace Type i Axis Amplitucle Marker Trace Type i Axie Amplitude
1 @ Freq 476.2 MHz ~76.14 dBn 1 3 Freq 2.448 GHz ~1B.54 dBn
2 [&)] Frag 3.787 GHz -78.36 dEm
SGHz-10GHz 10GHz-15GHz
3 Agilent L 3 Agilent L
Mkrl 7.700 GHz Mkrl 13.883 GHz
Ref @ dBm Atten 10 dB —76.38 dBm Ref @ dBm Atten 10 dB —73.54 dBm
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
ul} ul}
-308.5 -308.5 4
dEm : dEm e S W
Lghv 4 LgRw
51 52 51 52
Start 5.800 GHz Stop 10,800 GHz Start 19.00@ GHz Stop 15.800 GHz
#Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type R fixis Anplitude Marker  Trace Type R fixis Anplitude
1 [&)] Freg 7.788 GHz -76.38 dbn 1 [&)] Freg 13.883 GHz -73.54 dbn
15GHz-20GHz 20GHz-25GHz
# Agilent L # Agilent L
Mkrl 17.325 GHz Mkrl 25.016 GHz
Ref @ dBm Attsn 18 dB —73.79 dBm Ref @ dBm Attsn 18 dB —70.58 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
] ]
-38.5 i -38.5 1
ﬁB: e s N b s P bt e ap—— ﬁB: T S T e I Tttt
g gHw
51 82 51 82
Start 15.068 GHz Stop 260088 GHz Start 20.068 GHz Stop 26.0088 GHz
#Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 573.4 ms (601 pts)
Marker  Trace Type R s Anplitude Marker  Trace Type R s Anplitude
1 3 Frag 17.325 GHz ~73.79 dBn 1 3 Frag 25,818 GHz ~7B.58 dBn
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Conducted Spurious Emission(DSSS and other forms of modulation)

11g, 54Mbps, Ch : High

30MHz-1GHz 1GHz-5GHz
- Agilent L - Agilent L
Mkrl  498.8 MHz Mkrl 2,453 GHz
Ref 8 dBm Atten 10 dB —76.48 dBm Ref 8 dBm Atten 10 dB -10.17 dBm
#Peak #Peak
Log Log
10 10
dB/ 4B/
] i) ”
-36.3 -36.3 bl
dBm 1 dBm
Lofv [t i N — — Lofw S [
51 82 51 82
Start 30.0 MHz Stop 1.060 6 GHz Start 1600 GHz Stop 5,006 GHz
4Res BH 108 kHz #WBH 300 kHz Sweep 92.72 ms (601 pts) 4Res BH 108 kHz #WBH 300 kHz Sweep 382.3 ms (601 pts)
Marker Trace Type i Axis Amplitucle Marker Trace Type i Axie Amplitude
1 @ Freq 488.8 MHz ~76.48 dBn 1 3 Freq 2.453 GHz ~18.17 dBn
2 [&)] Frag 3.828 GHz -78.81 dEn
SGHz-10GHz 10GHz-15GHz
3 Agilent L 3 Agilent L
Mkrl 6.992 GHz Mkrl 13.958 GHz
Ref @ dBm Atten 10 dB —76.36 dBm Ref @ dBm Atten 10 dB —73.29 dBm
#Peak #Peak
Log Log
1@ 1@
dB/ dB/
ul} ul}
aé@.} ] aé@.} i
" " I
Lghv o i Lofv satradf ot R
51 52 51 52
Start 5.800 GHz Stop 10806 GHz Start 19.00@ GHz Stop 15.800 GHz
#Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 108 kHz #WYBH 300 kHz Sweep 477.9 ms (601 pts)
Marker  Trace Type R fixis Anplitude Marker  Trace Type R fixis Anplitude
1 [&)] Freg £.992 GHz -76.36 dBm 1 [&)] Freg 13.958 GHz -73.29 dbm
15GHz-20GHz 20GHz-25GHz
# Agilent L # Agilent L
Mkrl 15168 GHz Mkrl 25116 GHz
Ref @ dBm Attsn 18 dB —-73.47 dBm Ref @ dBm Attsn 18 dB —-70.32 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
] ]
-38.3 |, -38.3 3
ﬁgBé"v k4 P RS RN S ng;'v T O et T P e .
51 82 51 82
Start 15.068 GHz Stop 260088 GHz Start 20.068 GHz Stop 26.0088 GHz
#Res BH 168 kHz #WBH 300 kHz Sweep 477.9 ms (601 pts) #Res BH 168 kHz #WBH 300 kHz Sweep 573.4 ms (601 pts)
Marker  Trace Type R s Anplitude Marker  Trace Type R s Anplitude
1 3 Frag 15.188 GHz ~73.47 dBn 1 3 Frag 25.118 GHz ~78.32 dBn
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Conducted emission Band Edge compliance (DSSS and other forms of modulation)

11b, 11Mbps

.
Ch:Low Ch:High
Agilent L # Agilent L
Mkrd 2396 0@ GHz Mkr3 2.498 25 GHz
Ref @ dBm Atten 18 dB -66.64 dBm Ref B dBm Atten 10 dB —64.63 dBm
#Peak S #Peak
Log Aertosr] log 1
18 i i)
dB/ / dB/ :
ol — ol - :
-27.0 -26.7
o A SN e ot mrfrenran |
Lgf LgAw
Sl s2 51 82
Center 2.390 00 GHz Span 58 MHz Center 2.486 58 GHz Span 58 MHz
#Res BH 106 kHz #WBH 360 kHz Sweep 4.8 ms (581 pts) #Res BH 109 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts)
Markar Trace Type ¥ Axiz Amplitude Marker Trace Type i Auie Anplitude
1 @ Freq 2.411 75 GHz -£.32 dEn 1 3 Frag 2.461 75 GHz -B.25 dBn
2 &3] Freq 2.488 88 GHz -54.99 dBn 2 (3 Freg 2.483 58 GHz -64.55 dBn
3 (&3] Frag 2.375 B8 BHz -B5.48 dBm 3 (D) Freg 2.499 25 GHz -64.63 dBm
4 3 Freq 2.398 8B GHz -66.64 dBm
11g, 54Mbps
.
Ch:Low Ch:High
v Agilent w5 Agilent
Mkrd 2.375 75 GHz Mkr3 2.434 42 GHz
Ref @ dBm Atten 10 dB —62.32 dBm Ref @ dBm Atten 10 dB -58.47 dBm
#Peak Y #Peak 1
Log Log
1@ 16
B/ ] B/ |
A 2
ol : ol 3
aél.S b | sracme] ] &38.3 ) SRS IRV
m m
Lghv LAy
51 52 51 82
Center 2.385 0@ GHz Span 56 MHz Center 2.436 50 GHz Span 50 MHz
#Res BH 108 kHz #WBH 300 kHz Sweep 4.8 ms (601 pts) #Res BH 100 kHz #YBH 368 kHz Sweep 4.8 ms (661 pts)
Marker  Trace Type W fcis fnplitude Marker  Trace Type W s Anplitude
1 [&)] Freg 2.486 42 GHz -16.88 dBn 1 3 Frag 2.4EE B3 GHz -18.31 dBm
2 @ Freg 2.488 B8 GHz -43.94 dBn 2 [€)] Freq 2.483 58 GHz -57.54 dBm
3 [&)] Frag 2.398 88 GHz -59.65 dBm 3 ()] Freg 2.484 42 GHz -58.47 dBu
4 & Frag 2.375 75 BHz -62.32 dBn
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Power Density (DSSS and other forms of modulation )

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

Company : CANON INC. REPORT NO : 251IE0087-HO
Equipment : WLAN module for printer REGULATION : FCC Partl5 Subpart C 15.247(e)
Model 1 K30254 TEST DISTANCE -
Sample No. : 08F2E2 DATE : 06/15/2005
Power : DC 3.35V (AC adapter input AC120V/60Hz) TEMPERATURE : 25deg.C.
Mode : Tx(chl,6,11) HUMIDITY 2 51%
ENGINEER : Kenichi Adachi

[TEEE802.11b] (11Mbps)

Ch Freq. Reading Cable Atten. Result Limit Margin

Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]

Low 2412.7 -21.73 0.93 9.91 -10.89 8.0 18.9

Mid 2437.7 -20.95 0.93 9.91 -10.11 8.0 18.1

High |2462.4 -20.83 0.93 9.91 -9.99 8.0 18.0
Sample Calculation:
Result = Reading + Cable Loss (spplied by customer) + Attenuator
[TEEE802.11g] (54Mbps)

Ch Freq. Reading Cable Atten. Result Limit Margin
Loss
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]

Low 2412.4 -25.79 0.93 9.91 -14.95 8.0 23.0

Mid 2437.6 -25.39 0.93 9.91 -14.55 8.0 22.6

High |2461.4 -24.74 0.93 9.91 -13.90 8.0 21.9

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer)+ Attenuator

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)



Test report No. : 25IE0087-HO-1

Page 143 of 49
Issued date : July 8, 2005
FCCID : AZDK30254

Power Density(DSSS and other forms of modulation)

11b, 11Mbps
Ch:Low Ch:Mid
At F TMkrl 2411 334 GHz At TMkrl 2.436 336 GHz
5823}5 dBm Atten 10 dB -21.73 dBm 5823}5 dBm Atten 10 dB —20.95 dBm
Log Log
5 5
&/ i/
| ‘A | .| | I ol . Ll i

oo b by DL L oo QA AL Dl g LN L
s (LN PP o e e 8 A A
e L L o I il T T
2P ‘ ’ Ul ‘ ! £(fx ‘ | !

50k 50k

Svp Sup

Center 2.411 767 GHz - Span 1.5 MHz Center 2.436 767 GHZ Span 1.5 MHz
#Res BH 3 kHz #WBH 188 kHz #Sneen 200 5 (601 pts) #Res BH 3 kHz #WBH 188 kHz #Sneen 200 5 (601 pts)

Ch:High

At Mkrl 2,461 335 GHz

53245 dBm Atten 10 dB —20.83 dBm

Log

5

dB/

l‘ | A | | 4 H y ] |

oo LA el 1L e

o sofl LR NIRRT AT TN

M3 FC |f v H ’ “ I 1 v

£ [ ]

250k

Swp

Center 2.461 758 GHz ™ Span 1.5 MHz

#Res BH 3 kHz #WBH 100 kHz #3weep GO0 s (601 pts)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Power Density(DSSS and other forms of modulation)

11g, 54Mbps
.
Ch:Low Ch:Mid
# Agilent R T # Agilent L

Mkrl 2,485 793 GHz Mkrl 2,438 793 GHz
Ref -5 dBm Attsn 18 dB -25.79 dBm Ref -5 dBm Attsn 18 dB -25.39 dBm
#Peak #Peak
Log Log
5 5
dB/ dB/

1
Lofu ] Lofu 1,
51 82 Wﬂ 51 82 W
M3 pcf 1M1 1 ' w3 rcf ] T[T ! I | L il
£(M I £(M I
350k 350k
Swp Swp
Center 2.406 392 GHz - Span 1.5 MHz Center 2.431 408 GHz ~ Span 1.5 MHz
#Res BH 3 kHz #WBH 108 kHz #3weep 5900 s (6AL pts) #Res BH 3 kHz #WBH 108 kHz #3weep 5900 s (6AL pts)
Ch:High
# Agilent

Mkrl 2,460 126 GHz
Ref -5 dBm Atten 10 dB —24.74 dBm
#Peak
Log
5
dB/

Ll
Lafy Almj
51 82
M3 FC f |
£(0
50k
Swp
Center 2,466 167 GHz - Span 1.5 MHz
#Res BH 3 kHz #WBH 188 kHz #Sneen 900 5 (601 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.
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99%Occupied Bandwidth(DSSS and other forms of modulation)

11b, 11Mbps

Ch:Low Ch:Mid
3 Agilent T 3 Agilent L
Mkrl 2.411 77 GHz Mkrl 2.438 77 GHz
Ref 5 dBm Atten 20 dB -1.38 dBm Ref 5 dBm Atten 20 dB -8.56 dBm
#Peql 1 #Peak 1
Eug | T e Eng = — ] -
dB/ 2 € dB/ P
b ~ N
Lghv LgRw
M1 52 M1 52
Center 2.412 0@ GHz Span 20 MHz Center 2,437 00 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 prs) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 prs)
COccupied Bandvidth Occ BH Z Pwr 99007 Occupied Bandwidth Occ BH % Pur  99.00 %
15.4484 MHz X dB -6.00 & 15.4484 MHz X dB -6.00 &
Transmit Freq Error  31.282 kHz Transmit Freq Error  42.127 kHz
% dB Banduidth 13.693 MHz % dB Banduidth 13.657 MHz
Ch:High
# Agilent L
Mkrl 2.461 77 GHz
Ref 5 dBm Attsn 28 dB -0.44 dBm
#Peak Iy
gng e e
B/ A =
N
LgRw
ML $2
Center 2.462 BB GHz Span 28 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BM Z Pwr  99.00 ¥
15.4355 MHz xdB -G08 B
Transmit Freq Error 28.703 kHz
% dB Banduidth 13.182 hHz
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99% Occupied Bandwidth(DSSS and other forms of modulation)

11g, 54Mbps
Ch:Low Ch:Mid
# Agilent # Agilent
Mkrl 2.411 65 GHz Mkrl 2.436 65 GHz
Ref 5 dBm Atten 20 dB -2.68 dBm Ref 5 dBm Atten 20 dB -1.86 dBm
#Peak #Peak R
léug I ———- ————— |é09 N e | P i
d&/ 1o o d&/ it of
LgRy LgRy
ML §2 ML §2
Center 2.412 80 GHz Span 38 MHz Center 2.437 80 GHz Span 38 MHz
4Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) 4Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BH 7% Par  99.00 1 Occupied Bandwidth Occ BH Z Par  99.00 7
17.8508 MHz * dB - -6.00 dF 17.8885 MHz * dB - -6.00 dF
Transmit Freq Error  1.637 kHz Transmit Freq Error  11.302 kHz
% dB Banduidth 16.559 MHz % dB Banduidth 16.546 MHz
Ch:High
3 Agilent L
Mkrl 2461 65 GHz
Ref 5 dBm Atten 20 dB -2.27 dBm
#Peak B
Loy
5 il s A SR AR
&/ vl ot
iy \
LgRw
ML 82
Center 2.462 80 GHz Span 38 MHz
#Res BH 1 MHz #UBH 3 MHz Sween 1 ms (601 pts)
Occupied Bandwidth Occ BM Z Pur  99.00 %
17.0663 MHz X dB 6.0 dF
Transmit Freq Error  545.577 Hz
% dB Bandwidth 16.544 MHz
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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APPENDIX 4: Reference data [Characteristic and destructive tests]

The module has a voltage regulator circuit inside and the regulated voltage is provided with IC chip and the circuit
which
determines RF characteristics.

However, only RF power amplifier is operated with the voltage (+3.35V) supplied from outside directly.
We performed tests with the following conditions,

-Low threshold voltage ; until transmission stops

-High voltage: +5V (50% up of rated voltage +3.35V),

Then we confirmed that there were no changes in the transmission bandwidth, the transmission power, and the spurious
emission of

frequencies adjacent to carrier by supply voltage.

In addition, we found no abnormal signal.

See the following data:

UL Apex Co., Ltd.

Head Office EMC Lab.
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Maximum Peak OutPut Power and 20dB Band Width

Characteristic and destructive tests

IEEES802.11g 54Mbps (Worst Case)

DC2.83V(Vend) DC2.84V
Agilent L Agilent
& Mkr3 19.28 MHz & Mkr3 19.28 MHz
Ref 18 dBm Atten 20 dB -47.12 dB Ref 18 dBm Atten 20 dB 0.61 dB
#Poak #Peak 2
Log *. Log Bt *.
o it i el T Vil e -
a8/ N a8/ 2
™| [, e
ol ol
-21.8 A ™ -21.8 b Vo
dBm 1R 2 3 dBm
PAvg . S b T PAvg
| | ‘ | | | | |
st el | | | | | | s1w
Center 2.437 08 GHz Span 50 MHz Center 2.437 08 GHz Span 50 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1,681 ms (1303 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1,681 ms (1303 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type W Axis finplitude
1R @ Fraq 2.417 88 GHz -68.33 dEn 1R 2 Fraq 2.417 88 GHz ~41.82 dBn
1a @ Freg 48.88 MHz -53.34 dEn 1a @ Freg 48.88 MHz 9.11 dBn
2 @ Fraq 2.438 75 BHz -71.86 dBn 2 @ Fraq 2.438 75 BHz -1.84 dBn
E @ Freq 2.427 37 GHz -21.73 dEn E @ Freq 2.427 37 GHz -21.73 dEn
EN @ Freq 19.28 MHz -47.12 dB EN @ Freq 19.28 MHz 0.01 dB
DC3.09V DC3.35V(Normal)
3 Agilent L 3 Agilent L
a Mkr3 19.31 MHz a Mkr3 19.31 MHz
Ref 18 dBm Atten 20 dB 0.28 dB Ref 18 dBm Atten 20 dB -6.21 dB
#Peak 2 | #Peak z
Log ] * Log ]
T Yol | T Yl
dB/ 2 dB/ W
1x ] iy ] S
A | =g e
] ]
-20.7 W Vol =208 A ol
dBm dBm
PAvg PRug
S1 W2 S1 52
Center 2.437 B8 GHz Span 56 MHz Center 2.437 B8 GHz Span 56 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1.881 ms (1883 pts) #Res BH 1 MHz #WBH 3 MHz Sweep 1.881 ms (1883 pts)
Marker  Trace Type ¥ Fis finplitude Marker  Trace Type ¥ Fis finplitude
1R @ Fraq 2.417 B8 GHz -38.11 dBn 1R 3) Fraq 2.417 B8 GHz -48.82 dBn
1a @ Frag 48.88 MHz 18.21 dEm 1a 3 Frag 48.88 MHz 18.86 dEm
2 @ Freg 2.434 7 BHz -8.73 dBn 2 e Freg 2.438 72 BHz -8.82 dBn
3R @ Fraq 2.427 37 GHz -21.83 dBn 3R 3) Fraq 2.427 37 GHz -28.77 dBn
EN @ Frag 19.31 MHz .23 dB EN 3 Frag 19.31 MHz -8.21 dB
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Maximum Peak OutPut Power and 20dB Band Width
Characteristic and destructive tests
IEEES802.11g 54Mbps (Worst Case)

DC4.175V DC5.00V(Vmax)
% Agilent L % Agilent L
& Mkr3 19.26 MHz & Mkr3 19.26 MHz
Ref 18 dBm Atten 20 dB 0.26 dB Ref 18 dBm Atten 20 dB 0.75 dB
#Peak 2 #Peak >
Log T * Log e 1= et *
T Yl e T 7 N
dB/ o dB/ 3
] ]
b = | M% 18 = " M\"'h'"'"-\._
ol ol
-20.9 o —22.2 ke
dBm dBm
PAvg PRvg
S1V2 S1V2
Center 2.437 08 GHz Span 50 MHz Center 2.437 08 GHz Span 50 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1,681 ms (1303 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1,681 ms (1303 pts)
Marker  Trace Type W Axis finplitude Marker  Trace Type W Axis finplitude
1R @ Fraq 2.417 88 GHz ~41.58 dBn 1R @ Fraq 2.417 88 GHz ~41.31 dBn
1a @ Freg 48.88 MHz 9.99 dBn 1a @ Freg 48.88 MHz 8.68 dBn
2 @ Fraq 2.438 78 BHz -8.81 dBn 2 @ Fraq 2.438 78 BHz -2.23 dBn
E @ Freq 2.427 48 GHz -208.83 dEn E @ Freq 2.427 48 GHz -22.58 dEn
EN @ Freq 19.28 MHz .26 dB EN @ Freq 19.28 MHz .75 dB
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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